Parts List
ltem | Qty Part Number A
1 1 |P18-3 BODY
2 1 |P18-3 AGS
3 | 1 |P18-3CBS B
4 1 |P18-3 BLANKS
5 1 |P18-3 DECALS
B
C
D
E
F
G
Created by: e
Karl Clarke
www.737DIYSIM.com
—1 | Title:
H
PANEL18-3 ASSY
Rev. Date of issue Sheet

| 1/2
4 5 6 | 7 8 9 10 | 11 | 12



3 4 5 8 9 10 11 12
A
- 365 _ 50.07
B
o
o C
® o 22.16 D
E
F
A L
o
Oy y
1
N G
N
o))
Created by: e
Karl Clarke
www.737DIYSIM.com
=1 | Title:
H
PANEL18-3 ASSY
Rev. Date of issue Sheet

| 11

12

2/2



4 5 6 | 7 8 9 10 11 | 12
|

Parts List
ltem | Qty Part Number A
1 1 [P18-3 Body
B
C
D
E
F
G
Created by: e
Karl Clarke
www.737DIYSIM.com
—1 | Title:
H
P18-3 BODY
Rev. Date of issue Sheet

| 1/2
4 5 6 | 7 8 9 10 | 11 | 12



346

310

IR |
HB105600600060600666 |

Ll B 0000600000000000 % T
| 5000000000000 0 |
5OOOOOOOOOOOO GO F

OO0OO000000O0O0OO0OOOO0 =

G
o o o o o o o o o o o o o o
>O OO O 0O0O0O0O00000O00O0o

‘e' Created by: —

& — AN - 151 - 134 - Karl Clarke
| S o 40
| @ @ . [ A www.737DIYSIM.com
1 365 1 .

P18-3 BODY

Rev. e of issue eet
2/2
4 5 6 | 7 8 9 10 | 11 | 12



4 5 6 | 7 8 9 10 11 | 12
|

Parts List
ltem | Qty Part Number A
1 1 |CUP WASHER (1)
(3) (1)
2 1 |[M4 X 10MM
3 1 [M4 NUT B
4 1 |CUP WASHER (1)
(3) (1) (1)
5 1 |M5 SCREW (1) (1) B
@ 6 1 |Piano hinge v2
7 1 |M4 X 10MM (1)
8 1 |[M4 NUT (1)
m 9 1 |M4 NUT (2) B
1

RN
o

M5 SCREW (1) (1)

(1)
6 11 | 1 |CUP WASHER (1) c

(3) (1) (2)

12 | 1 |[M5SCREW (1) (1)
(2)

13 | 1 [M4X10MM (2) -

Created by:

Karl Clarke
www.737DIYSIM.com

= | Title:

P18-3 AGS

Rev. Date of issue Sheet

| 1/3
4 5 6 | 7 8 9 10 | 11 | 12



Parts List
Item | Qty Part Number A
1 1 |Component8
2 1 |Component9
3 1 |Component10 B
B
C
D
E
F
G
Created by: e
Karl Clarke
www.737DIYSIM.com
=1 | Title:
H
P18-3 AGS
Rev. Date of issue Sheet
|

2/3
4 5 6 | 7 8 9 10 | 11 | 12



3 6 9 10 11 12
A
. 355 _
. W
Nk o o
‘ | | |
Q) Q - Co-— -0 AN
) [ fl, | [ 1 |1 [ [ o
) 35 _ 22
. 186 _
. 320 _
C
D
E
F
© © ©
=L-"r_L 1 L 1 I I [ I [ I ‘I 1 I [ I [ 1 ‘I 1 [ I [ I ]
G
Created by: e
Karl Clarke
www.737DIYSIM.com
—1 | Title:
H
P18-3 AGS
Rev. Date of issue Sheet

10

| 11

12

3/3



8 9 10 11 | 12

Parts List
Item | Qty Part Number A
1 1 |Component1
2 1 |Component2
3 1 |Component3 B
4 1 |Component4
) 1 |Component5
6 1 | Component6
7 1 | Component? B
8 1 |Component8
9 1 |Component9
C
D
E
F
G
Created by: e
Karl Clarke
www.737DIYSIM.com
= | Title:
H
P18-3 DECALS
Rev. Date of issue Sheet

| 1/2
4 5 6 | 7 8 9 10 | 11 | 12



11

- 337.29
A 4 ANTIHICE & RAIN PASSANGER CABIN LIGHTING EXTERIOR LIGHTING
© WING . com. " B ==
s ANTHCE ENGINE1  ANTHCE CALL cREW T [ POSITION
1 \wuve & WING VALVE LEFT CALL AFT WD RIGHT
A ANTHCE & RAIN PASSANGER CABIN LIGHTING EXTERIOR LIGHTING
[———CONTROL———
) EMER CHOR — LANDING
© e.-n WINDSHIELD comL chEw = == COLLISION — =
|\ = mosm2  IVE RIGHT e RED
[ mec PASSANGER CABIN LIGHTING EXTERIOR LIGHTING
o [0 HEATER TN |- —4 RUNWAY [F=—LANDING
= [m TEMP VANE PO BUS 1 T smaTemr™ U —=nosmoxme— [ [ Tumworr =1 RIGHT =
1 \pmor PROBE LEFT LEFT 20VAC RIGHT LEFT RIGHT LEFT RIGHT FO@D RECTR

1 WINDOWS HEAT PASSANGER CABIN LIGHTING EXTERIOR LIGHTING
D | | aHT l..? S aLoa -.lvm 1 LAVATORY PASS
T % NGHT T mOoT  fioT ot
[ m—— ——
o (g e —mr—— B |
1 AC AC GRD AR DRAN CABMN AR CONTROL CONT SMOKE
A OXYGEN
® [ AN PASS PASS " WATERHEATERS — 1
1 WD CONT RIGHT LEFT
|
oo (1 2 3 4 5 6 7 8 9 10 11 12
R4 i [
——(P183:)
16.16 2 i

= | Title:

Created by:

Karl Clarke

www.737DIYSIM.com

P18-3 DECALS

Rev. Date of issue Sheet

| 11

2/2
| 12



	Sheets and Views
	PANEL18-3 ASSY_2
	PANEL18-3 ASSY_3

	Sheets and Views
	P18-3 BODY_2
	P18-3 BODY_3

	Sheets and Views
	P18-3 AGS_2
	piano hinge v2_2
	piano hinge v2_3

	Sheets and Views
	P18-3 DECALS_2
	P18-3 DECALS_3




